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PREFACE

It should be noted that this progress report is a summary of interim
test results obtained as part of an extensive research programme. The
authors believe that it is of benefit to the building industry to
publish their findings in this manner, but stress that any conclusions
drawn from these tests should be considered to be interim until the

final report is published. Whilst it is unlikely that subsequent










2. EXPERIMENTAL PROCEDURE
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4.1.17 Test 4

This test, with 900 mm wide plasterboard sheets attached directly to the
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Figure 3 Load - Deflection Curve for a Single Fastener

Loaded in-plane of the Sheeting.















19.

fastener failed by breaking of the sheet
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(i) Gyprock Panels {ii) Versilux Panels

Figure 7 Deflections of Fasteners in Sheeting during

the Transition Portion of the Test
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ing away from the sheeting through an edge, causes Toad on the remaining
fasteners to change in both magnitude and direction. Thus the load - deflec-
tion curve for a particular fastener changes due to load redistribution as
tests proceed. Typically characteristics change from those shown in figure
4(ii) towards those shown in figure 4(iii) which tends to prolong the plastic
portion of the panel load - deflection curve.

At the failure point, failure of one fastener and subsequent Toad redistribu-







22.

16 .,
w33
D
14
A /B
T 12 ¢ A
-
o2}
= E
&)
s,
Bjo
= c
M
=
N
¢ 8 I
L
[9)]
g
S ]
E
5
g 6
4
F L
2
0 S U — 1
) 2 4 6 8 10 12

minimum ceiling width (m)

A - Gyprock and Versilux direct to joists as per Tests 13 and 5
respactively

B - Versilux on timber battens as per Test 6

C - Gyprock on timber battens as per Test 15

D - Versilux on timber battens and nogging as per Test 7
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APPENDI X

DETAILS OF TESTS

TEST 4

A.7.1 Test Panel

distance between top plates 2815 mm
spacing of ceiling joists 400 mm

The cladding was screwed directly onto the ceiling joists.

sheets manufactured and supplied by CSR Pty Ltd. The sheets were fixed
perpendicular to the ceiling joists and were fastened by 'Gypsum 8.18 x 25 mm
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were fastened perpendicular to the ceiling joists using 25 x 1.8 mm Flex Sheet
i ) i £ h DA mm enarjng




deflection {(mm)

Figure A.4 Load - Deflection Curve Test 5
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A.4,3 Test Results

The panel failed at a Toad of 12.7 kN as a result of the fasteners pulling
through the cladding. The observed load - deflection behaviour of the panel

is shown in figure A.8. The effect of nailing the end battens to the top plate
as well as the joists was to restrict the relative displacement between the
battens and joists tb Tess than 5 mm.

Little rotation of the individual cladding elements occurred due to the small
displacement of the battens relative to the ceiling joists.

A.D TEST 8

A.5.1 Test Panel

In this test two 2900 x 1200 x 10 mm 'Gyprock' sheets were fixed perpendicular
to the timber battens. The gap between the end of the sheets and the top
plate was filled with plaster cement (figure A.9).

The panel geometry for this test was as follows:

distance between top plates 2815 mm
pacipg of ceilina g 800 g .

o




o~ furring channel or timber batten







load (kN)
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sheet bearing against top plate

Figure A.11 Crushing of Plasterboard and

Gap Fill Material
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The panel geometry for this test was as follows:

distance between top plates 2815 mm
spacing of ceiling joists 400 mm
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A.10.3 Test Results

The panel failed at a load of 6.75 kN as a result of the fasteners pulling
through the cladding. The observed load - deflection behaviour of the panel
is shown in figure A.21. The entire cladding rotated as a single unit.

AT TEST 14

A.11.1 Test Panel

Test panel 14 was identical to the panel used in Test 13 (figure A.20).
A.11.2 Loading Pattern

The panel was loaded in increments of approximately 0.5 kN up to a Toad of
2.2 kN, unloaded, and then reloaded to failure in slightly Targer load
increments.

A.11.3 Test Results

The observed load - deflection behaviour of the panel is shown in figure A.22.

Failure occurred at a load of 5.1 kN as a result of fasteners pulling through
ina rotated as a single ubit with t ssed Jjoint
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2.2 kN. unloaded and then reloaded to failure.

A.12.3 Test Results

The panel failed at a load of 3.75 kN as a result of fasteners pulling through
the cladding. The observed Toad - deflection curve is shown in figure A.23.
The entire cladding rotated as a single unit. There was no relative displace-
ment between the timber battens and the ceiling joists.



